PAGE

13

14

15

16

17

18

19

20

21

22

23

24

25

-lpt:.

E_
%_




— i » .“.
BHlLER ENGINE ASSY.
Fs #= MISES R FR
No.. Part No. Type English Description
1 EPA-360Cfigfazk ~ILHF CG250 _ 1|ENGINE ASSY.

1 4%
CARBURETOR




A¢ 2% CARBURETOR

F5 |45 MRS EXLAH
No. |Part No. Type Description
1 [1400300440001 [P Z 3 0 A -1 ERA ( ¥7f%P Z 3 0 ) |CARBURETOR
2 |1405000020001 |E P A FH  FEEEME3 0 O mm
4
{
f
i Foo )7
e —
(ﬁ)‘W i
: L e
[E )
| b L
@ 10
—
Tﬁ‘ﬁ
Hu g
ELECTRIC
EE%%#F(EEE?;JJ) ELECTRIC (E-START)
F5 |45 MRS EX L
No. |Part No. Type Description
1 |1100300110010 |3 6 C _ =H4¥H& RECTIFIER
2 |1100100080110 |3 0 -WY 125 pb _ ( L) EP A _ ( THCOIBASSY) §GNITION 0 0 )




3 [1100400350001 [ =AH/\ g 43 EL Sk ( ERidR) E P A CDI BOX
4 (1100200010010 |:@#FH STARTING SOLENOID
6 |1100805310001 |3 6 C  Eik HARNEES (E-Start)
7 1500200030001 [3 6 7l
9 |1100600030010 |12N9—-4B—1 (12V9A) BATTERY
10 (1100500010001 [FEEZN- 7 5 0 m m START SWITCH ASSY(E-START)
1
— -
il
‘ }@7 13
PEDAL CONTROLLER
#2044 PEDAL CONTROLLER
FE (&5 HIt8 S XA/




No. |Part No. Type Description
1 [2020702010201 |373k1 50 -2 50 C C ( i@/ GEAR SHIFT LEVER
2 ]0701900160410 |36 - [I-M 10 RR.BRAKE LEVER.NEW DESIGN
3 (0500500010501 (AP L - I BRAKE LEVER TIP
4 0804102031501 |3 6 - H-M 1 0 BOLT (M10)
5 2020701010101 [37.3%125-250CC (FF 5. 52 H. [E2%) KICK STARTER
13 0802902020107 |3 6 _ 3 F SPRING
o

N

@
)

CTgr—

FHBEAF
HANDLE CONTROLLOR

FiEH M4 HANDLE CONTROLLER




Fs &S5 MERS BEXAWH
No. |Part No. Type Description

1 [1401000120001 (1 100 mm _§1 2 0mm CABLE ASSY, CLUTCH

2 |0900100070010 (A PL - 1I-PPR GRIP ASSY.

3 |0100600160510 (3 6 C — 4y aFFo6 ANy s i & CLUTCH LEVER ASSY.

4 (0101200040510 |A 2 9 B - 4 FR.BRAKE LEVER ASSY.

5 1401513060001 [A29B-#i#] 40T OIL PUMP WITH BRAKE LEVER

6 (1400900260001 [K1000mm F112mm THROTTLE CABLE

7 |0100500010510 (A P L - I HOLDER ASSY,THROTTLE

ZIWE B JHEAT WA e




BT

Tismr/ HE WA

AIR FILTER/MUFFLER

ZRyese ML AR FILTER/MUFFLER

Fs &5 MBES BXAWH
No. |Part No. Type Description
1 [1401801310111 |3 6 #EF( 250 CC. ®3 8 ) HufiHixk EXHAUSE PIPE

2 |0800501041501 |M8X11mm NUT

3 [1401802280001 |3 6 jH¥f( 2 5 0 C C ) fufiE= B REAR EXHAUST PIPE

4 310205 EPA_A36 &5 AIR FILTER ASSY.

5 (1400503030001 |30D AIR FILTER

6 (1400505010010 |30D UPPER SPONGE CLAPBOARD

7 1400502010001 {30D (200X100X15mm) SPONGE

8 (1400505020010 |30D DOWN SPONGE CLAPBOARD

9 (1003500070010 |30D CASE, AIR FILTER

10 |1400505030010 |30D AIR FILTER PARTITION

11 |0901801050010 |3 0 D &%I. 3 0 E F AIR INLET PIPE

12 1400501041401 |38-57 LOCK HOOP, CONNECT PIPE

13 1400504010710 |30D AIR INLET HOUSING BRACKET

14 1401910060001 (3 6 Z¥) EXHAUST SHIELD

15 |0803203010101 |40mm SPRING

= §




A/ WK
FUEL TANK/FUEL COCK

WE /L FUEL TANK/FUEL COCK

Fs |45 MRS BEXLH
No. [Part No. Type Description

1 (1001000270010 |3 6 F %k FUEL TANK

2 |1001100100010 |A 3 6 C _ ylfH#E P A ( #Tf4Y - 3 6 - 0 1 0 5|BUED QAP

3 |1400600060001 | B [a] mikY FUEL CAP BREATHER HOSE

4 11400400010001 |29 PET-COCK

5 [1001800010001 |3 ] FUEL FILTER

6 0704500070107 [¢9 X 8X 0. 8 HOSE CLAMP

7 0901000050010 |¢4 . 5X 8 . FUEL HOSE




FR. FORK

B2 FR.DAMPER

Fs (45 MSES BXRFF
No. |Part No. Type Description
1 [1401200550010 |3 6 {&AC_ 2 9 # - 11483k A8 3 0 mm _|ASSY FR.FORK.L
2 11000600030008 (31 FORK PROTECTIVE COVER




3 |1401208040010 |2 9 # - T _ HE&5 1mm _ M 1 2 %k ALUMINIUM TIP OF FRONT SHOCK.L

4 0820109021401 6 X ¢16X1 WASHER ¢ 6X¢Z 16X1

6 [1401209040010 |2 9 # - 1IFK_ HEH&5 1mm _ M 1 2 %k ALUMINIUM TIP OF FRONT SHOCK.L

9
anER, o
SEAT / PLASTICS
Z{k#%E SEAT/PLASTICS

A MgRS B A

No. |Part No. Type Description




AT

1 1001501070010 (36 FRONT FENDER. REAR PART
2 [1000200100010 |38 FRONT COVER

3 [1000300070010 |36 REAR COVER

4 [1000400070010 |36 MAME PLATE

5 [1001200150010 |36 SEAT

6 1001700020010 |31 REAR MUD FLAP

7 |1000800080010 |36 REAR FENDER

9 1001501090010 (3 6 — 2 1 / 1 8 HEEFjiA FRONT FENDER. RRONT PART
11 [1000909010010 |36 ENGINE PLATE(PLASTIC)

13 |1004700010010 (3 6 ¥k}

14 |1002700250103 |36-250CC Stickers(whole set)




LN

ZEZ FRAME

Fs &5 MBES BXAWH
No. |Part No. Type Description
1 (0700100360411 |36 FRAME

2 (0703200030410 (36 BRACKET ENGINE

3 (0703300030410 (36 UNDER ENGINE SUPPORT

4 0702300170410 |36 SUB-FRAME

5 (0701605020410 (36 FUEL TANK BRACKET

6 (1001400060008 |36 AIR DEFLECTORS

7 [0703901230107 [M14X1.5X275mm SWING ARM AXIS

8 (0702900050410 (36 NRACKET OF AIR DEFLECTORS

9 (0703600010411 3 0 _ %k

10 |0703000010410 |2 9 _ %k




I
o

CIETATL

FR. WHEEL/FR. DISK BRAKE

%/ BRI FR.WHEEL/FR.BRAKE ASSY.

Fs (45 MRS XA
No. [Part No. Type Description
2 (0704814010010  [F-M12-1. 6X21(250-3) FR.HUB 1.85x21 alloy

3 |1806204050101 |2 1 “K-252mm (8. B, 250-3. SrIBL}) SPOKE, FR. WHEEL 21”7

4 1901100120010  |¥F4L 8 0/ 100 - 2 1 ( #RE) FR.TIRE 90/90-21

5 [0901103080010 [2 1 ” | NNER TUBE PROTECTOR 21~

6 (1401106010001 [8 0 / 100 -2 1 HFl 250 - 3 & FLHFERONT WHEEL

7 |1806209030010 |6202RS OIL SEAL

8 0703904200107 [¢1 2. 5X ¢20X 2 3 mm

8 (0703904360107 [¢12.5X ¢20X29mn R.SPACER, FR.WHEEL

9 (0701301130001 (30 -H ¢58 X 240 FRONT-BRAKE DISK

10 |703902140107 [M12X1.25X225mm_10. 9 % FRONT AXLE

11 |0803701041501 |M12X1.25 NUT




AT

12 1402050220010 [30OE _APL-003Q  #%#%K1 150 _ REiFHFR.DISK BRAKE ASSY.
13 |1402901030001 [2 9 B C. 3 0 £%Il. 30D #%l. 30EF FR.CALIPER ASSY.

14 |1401503030009 |F 2%~ 4 FR.BRAKE PAD ASSY
15 |0901701060010 {30. 30. 30DE FR.BRAKE HOSE

E%/Bﬂzﬂ%
RR. WHEEL / RR. BRAKE




5%/ 5313 RR.WHEEL/RR. BRAKE ASSY.

F5 5 MRS EXAWH
No. |Part No. Type Description
2 [0704803010010  [F-M14-2. 15X18 (250-3) ALLOY RIM, RR.HUB 2.5x18

3 (1806304040101 (18 7 K221 mm | NNER SPOKE, RR. WHEEL 18"

4 0901200100010 [#Rge 110/ 90 - 18 ( 4RE) RR.TIRE 140/80-18

5 [0901103060010 |1 8 ” | NNER TUBE PROTECTOR 18"

6 (1401709010001 |110/90-18 REAR WHEEL

7 |1806209010010 [25x42 OIL SEAL

8 (0703905200107 [¢15. 5X ¢25X36mm SPACER

8 (0703905020107 [¢15. 5X ¢25X13. 5mm SPACER

9 (0703905210107 [¢15. 5X ¢25X29mm SPACER

11 |0701800190101 D38 (53 0-58X387T) % SPROCKET

12 0701302130001 (3 0 - H ¢58 X €22 0 REAR-DISC

13 0703903220107 [M14X1.5X265mm_10. 9% REAR AXLE

14 0803701080107  |M14X1.5 NUT

15 |1401502210010 |3 6 fRAC- BTk K5 8 0 mm - ( 53 6|REAR BRAKEIASSY.

16 1401503050009 | KA - 4 RR.BRAKE PAD SET

17 1402902030001 (2 9B C. 30. 30D . 3 0 EF &%l RR .CALIPER ASSY.

18 |0901702070010 3 0 D %%l. 3 0 EF RR .BRAKE HOSE

19 RR MASTER CYLINDER ASSY




J7 RFE/ J5 RAE
HANDLE BAR/STEERING STEM

FH M/ FHMEEHANDLE BAR/STEERING STEM

F5 |45 HIgES EXAH
No. [Part No. Type Description
1 {0700900110410 |A G B 3 6 flkAC- €2 2 mm X8 0 0 m m [HANDLE BAR
2 0100401030801 |2 9B 20mm % RISER,TOP BRACKET
3 0100402030801 |2 9B 55mm 4 RISER,BOTTOM




AT

5 ]0100701140810 |3 6 KM €2 5 TRIPLE CLAMP,TOP

6 [0701200020201  [M25 (S32#25%1) NUT STEERING UPPER

7 10701606030411 |3 6 AL BRACKET FOR SPIGOT LOCK
8 10701100030101  [M25%1%62 STEERING STEM LOCK NUT
9 0701000160107 |3 6 - M 25 X1 X2 6 8 mm _ £k STEERING STEM

10 0100702130801 [3 6 fikAl <2 8 TRIPLE CLAMP,BOTTOM

12 0803501020101 [320/28 BEARING




Ja X

RR. SWINGARM

JEX RR. SWINGARM

Fs (#5 MIES BB FR
No. |Part No. Type Description

1 (0700200310410 |36 REAR SWING ARM

2 (0703901230107  |M14X1. 5X275mm REAR SWING ARM BOLT

3 0703800080107 [¢15. 5X 20X 18 ( &30 X 3 mm)|STEP BEARING

4 10710105030107 |¢15. 5X ¢21X170mm CHAIN-GUIDE INSERT

5 0803301040101 |HK2016 NEEDLE BEARING

5 (0803301010101

6 1401400030411 |30 CHAIN GUIDE-BRACKET

7 1000700030010 |30 CHAIN-GUIDE INSERT

8 (0710109040107 [¢7 X ¢1 2 X 3 3 mm SPACER

9 (0701700240001 (53 0 - 112 ¥ CHAIN

10 (0900500070010 (36 BUFFER CHAIN

11 1401203881017 [3 OE - A[ifl. 435 mm* 120 0L B * ¢1 0|REARSHOECK 0 m m

12 10710103040001 |¢1 2. 5X ¢1 8 X6 1 mm SPACER

13 0702800020411 |36 LOWERING LINK

14 0100800010501 |30 SUSPENSION LINKAGE

15 ]0710103040001 |¢1 2. 5X ¢18X 40 mm SPACER®12x®18x%x40

16 (0710103040001 ¢ 10X ¢ 16X17( & @5X1l . 5 ) STEP BUSH

17 0710103030001 ¢ 10.5X¢ 16X17(E K ¢ 16X15mm) STEP BUSH

18 (0803301010101 |HK1812 NEEDLE BEARING HK18126




19 0803301030101 [HK1616 NEEDLE BEARING HK1612
20 (0805101020001 |21 8 X €26 X5 mm DUSTPROOF SEAL

20 |0805101030001

21 [0501800030501 |31 R.ADJUSYER COMP, CHAIN
22 1002300040010  [}-fu%Y CHAIN COVER

B/ R
FOOT PEG/KICK STAND ASSY




JHIEE/ MIX4 FOOT PEGS/ SIDE STAND

Fs &5 MERS BXAWH
No. |Part No. Type Description
1 0701610090410 |BE- 3 2 5 mm — W#F( FR48 . 5) SIDE STAND FOR DOUBLE SPQING
2 (0804401051501 |XUEE- B SIDE STAND BOLT (FOR DOUBLE SPRING)
3 (0803203020101  [130mm DOUBLE SPRING,SIDE STAND (OUTSIDE)
4 0400100050411 |3 1 3k FOOT PEGS
5 (0802901040101  |F 5 2By SPRING,FOOT PEGS




